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Fig. 1. Impact test system of IMEF (3-D)
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Fig. 2. Anvils of Impact test and specimen
transferring system (plan view)
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Fig. 3. Temperature holding time test after out of
heating/cooling furnace (test temperature : -50.0 C)
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Table 1. Specimen test results of NIST-CRM
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